

Report ID: SH080305-126

PONY Test Report

2007090809Q

CNAS L3061

ACCREDITATION CERTIFICATE OF CHINA NATIONAL
ACCREDITATION BOARD FOR LABORATORIES (No.L3061)

Samples **KT8004 REFLECTIVE TAPE F.R.GRADE**

Client Unit **SHANGHAI KINGTECH INDUSTRY CO.,LTD.**

Come From **KINGTECH INDUSTRY CORPORATION**

Pony Lab for Physical and Chemical Analysis

PONY LAB

<http://www.ponytest.com>



Test Report

| | | | |
|------------------------|--|----------------------------|------------|
| Client Date | 2008.03.05 | Finished Date | 2008.03.12 |
| Sample Name | KT8004 REFLECTIVE TAPE F.R.GRADE | Sample Numbers | 1 |
| Sample State | Solid | Sample Package | Intact |
| Temperature (°C) | 20 | Relative Humidity (%RH) | 40 |
| Test Items and Request | Burning test | | |
| According as | ASTM D 1230:01 | | |
| Note | IBE = IGNITE BUT EXTINGUISHED | | |

Test Result

| Original Sample (Face Side) | | |
|-----------------------------|----------------------------|------|
| Specimen | Time of flame Spread (sec) | Code |
| 1 | Nil | IBE |
| 2 | Nil | IBE |
| 3 | Nil | IBE |
| 4 | Nil | IBE |
| 5 | Nil | IBE |
| Average | Nil | IBE |

Approved for issue: *Song Wei*

End of report